
),�'RF�3DUW�1R��4����������,VVXH����������������

Unlock your vehicles potential

4x4 Accessories

www.Hsputelids.com

H S P  T A I L  L O C K
F i t t i n g  i n s t r u c t i o n s

1300 441 498
Part No: Q18���
Fitting Time: 45mins

0 L WVXE LVK L � W U L WRQ �05� �*/6�	�
*/6�35(0,8,0�

WĂŐĞ�Ϭϭ�ŽĨ�ϭϭ



G e n e r a l  N o t e s

S a f e t y  N o t e s

F i t t i n g  t i m e

P a r t s  s u p p l i e d

- Read through the fitting instructions prior to installation 
of accessory.
- Ensure all recyclable components and packaging
are discarded and recycled following local recycling 
regulations.
- Safely store and protect any removed vehicle
components.

- Check that all work practices comply with safety
standards. 
- Please wear appropriate clothing and use safety 
equipment. 

45mins

- Read through the fitting instructions before installation of accessory.
- Ensure all recyclable components and packaging are discarded and recycled following local recycling 

regulations.
- Safely store and protect any removed vehicle components.

- Check that all work practices comply with safety standards.
- Please wear appropriate clothing and use safety equipment.

45 minutes

General Notes

Safety Notes

Fitting Time

Page 02 of

Parts Supplied

Tools and Materials Required

Phillips Head Screw Driver Spanner Set Ratchet & Socket Set

DCB

Side Rails with Clamps (LHS & RHS)  x2

A

J

M10 Spring Washer x2

I

M10 Bolt x2

G

M8 Allen Head Screw x4

H

M6 x 40 
Phillips Head Screw x1

F

Drain Plugs x2

E

PO

3M Primer Stick x1

M

3mm Spacer 
(Sportsbar only) x4

N

Lubricant Spray x1

L

M10 Flat Washer x2

K

M10 Bolt x2

Roll-R-Cover x1 Remote FOB x2Wiring Harness x1

Fitting Instructions x1

Allen KeysDrill or Drill Bit

Drain Hose x4

Silicone Sealant

Fitting Instruction x1

D

M10 Spring Washer x2

EB

M10 Flat Washer x2

A

M10 Bolt x2

C

M8 Flat Washer x4

FI Doc No: FI -    Issue: 1   -  17/11/16A4RS 07

WĂŐĞ�ϬϮ�ŽĨ�ϭϭ

Part Description Part Number Quality/
Length

CHECK LIST

1

5

1
1

1

1

2

Q18-��A�
Q18-��B

ACT-01

36

TAIL LOCK ASSEMBLY�
Main�#SBDLFU
Tube
Actuator�
Wiring
WĂƚĐŚ�,ĂƌŶĞƐƐ�

FASTENERS�
ActuatoS�TDSFX

�OTHER
Cable Ties�
Fitting Instruction

YͲW�d�, 1
�>Ͳ>KKDͲ>KE'



S t e p  1

S t e p  2

8VLQJ�D�KHDW�JXQ��ZDUP�XS�WKH�SODVWLF�VWULNHU�RI�WKH�DFWXDWRU��$���WKHQ�LQVHUW�LQWR�WKH�WXEH��%���RI�
WKH�DFWXDWRU�DV�VKRZQ���SOHDVH�PDNH�VXUH�WKHUH�LV�QR�JDS�EHWZHHQ�WKH�WXEH�DQG�HQG�RI�VWULNHU��

6OLGHWXEH�WKURXJK�WKH�VORW�RQ�WKH�PDLQ�
EUDFNHW��WKHQ�OLQH�XS�DFWXDWRU�ZLWK�
PRXQWLQJ�KROHV�

WĂŐĞ�Ϭϯ�ŽĨ�ϭϭ

0RXQW�WKH�DFWXDWRU�WR�WKH�PDLQ�EUDFNHW�XVLQJ�WKH�
VFUHZV�SURYLGHG

"#



S t e p  3

S t e p  4

Remove tail gate cover.

Remove two�IDFWRU\�VFUHZV��VR�LW�FDQ�GURS�WKH�FDP�XQGHUQHDWK� B C

WĂŐĞ�Ϭϰ�ŽĨ�ϭϭ



WůĂĐĞ�ƚŚĞ�ƚĂŝůůŽĐŬ�ĂƐƐĞŵďůǇ�ŝŶ�ďĞƚǁĞĞŶ�ƚŚĞ�ƚĂŝůŐĂƚĞ�ŝŶŶĞƌ�ƐŬŝŶ�ĂŶĚ�ƚŚĞ�ĨĂĐƚŽƌǇ�ĐĂŵ͘�>ŝŶĞ�ƵƉ��
ƚĂŝůůŽĐŬ�ŵĂŝŶ�ďƌĂĐŬĞƚ�ǁŝƚŚ�ƚŚĞ�ĨĂĐƚŽƌǇ�ďƌĂĐŬĞƚ�ĂŶĚ�ůŽŽƐůǇ�Ĩŝƚ�ŝŶ�ƚŚĞ�ĨĂĐƚŽƌǇ�ƐĐƌĞǁƐ͘

S t e p  5

$GMXVW� WKH� WDLO� ORFN� VWULNHU� WR� VOHHYH� RYHU� WKH� KDQGOH�
OHYHU�WKHQ�WLJKWHQ�WKH�VFUHZV�

S t e p  6

WĂŐĞ�Ϭϱ�ŽĨ�ϭϭ



Remove the wiring plastic cover on the side of the tailgate. 

*On base models there may not be a plastic cover or wiring running to the tailgate.

S t e p  7

Run the wiring actuator end in through rubber gromPHt as shown. You may need to make an incision. 

S t e p  8

WĂŐĞ�Ϭϲ�ŽĨ�ϭϭ



Plug in the actuator. 

S t e p  9

Run the other end WKURXJK�DQG�under the tub as shown.

S t e p  1 0

WĂŐĞ�Ϭϳ�ŽĨ�ϭϭ







hŶƉůƵŐ�ŝŶĚŝĐĂƚĞĚ�ƉůƵŐ�ĂŶĚ�ƉůƵŐ�YͲW�d�,
ǁŝƌŝŶŐ͘

WůƵŐ��>Ͳ>KKDͲ>KE'�ƚŽ�YͲW�d�,�ǁŝƌŝŶŐ͘

S t e p  1 6

S t e p  1 5

WĂŐĞ�ϭϬ�ŽĨ�ϭϭ

�ĂďůĞ�ƚŝĞ�ŽǀĞƌŚĂŶŐ�ŽĨ�ǁŝƌĞƐ�ĂŶĚ�ĂƐƐĞŵďůĞ�Ăůů�ƉĂŶĞůƐ�
ƌĞŵŽǀĞĚ�ĞĂƌůŝĞƌ͘



F i t t i n g  c o m p l e t e d

Place and fasten tail gate cover. 

B C

S t e p  1 7

WĂŐĞ�ϭϭ�ŽĨ�ϭϭ


	Blank Page
	Blank Page

